3D Printer A8 assembly parts list

ltem Picture Name QTY|Check]| Item Picture Name QTY|Check
1-1 Hot bed fixed aluminum plate 2-1 Mainboard 1
1-2 220mm*220mm*3mm Hot bed 2-2 @. Left Z axis nut support 1
— . \\ - . )
1-3 / Plastic nippers 2-3 Right Z axis nut support 1
o
1-4 l 1.5M Power line 2-4 Wind mouth 1
1-5 | 5mm*160mm Screwdriver 2-5 1.6M Belt 1
i
1-6 fﬁ Four parts below in this bag 2-6 1.5M USB wire 1

Page 1 of 6




Item Picture Name QTY|Check]| Item Picture Name QTY|Check
1-6-1 40*10 Fan 2-7 5015 Air blower 1
1-6-2 40*11 Cooling fin 2-8 Y axis belt bearing support 1
1-6-3 j;"""‘i Fan cover 2-9 Seven parts below in this bag 1
1-6-4 ﬁ mg*4SS§;£(z\;v gggz 2-9-1 n Z axis Limit switch fixed plate | 2

1-7 ﬁ @ Screw bag include below screws 2-9-2 h Y axis motor support 1
1-7-1 /é v‘y M3*18 screw  52pcs 2-9-3 q Y axis Limit switch fixed plate | |
1-7-2 »3." M3 Nut 64pcs 9-9-4 8 Y axis belt fixation clamp 9

Page 2 of 6




ltem Picture Name QTY|Check]| Item Picture Name QTY|Check
,&‘gg’;;::,\ M8 Nut 16pcs .
1-7-3 ﬁ;';;’:;;&g M8 Spacer  12pcs 1 2-9-5 Guide rod back up plate 6
sbvs, _—
- = M4*8 screw  28pcs ~ A .
1-7-4 g M4*14 screw 4pcs 1 2-10 : Side support plate 2
1-7-5 M3*30 screw 14pcs 1 2-11 A Filament support plate 2
o . 5 Filament support plate
1-7-6 M3*12 screw 15pcs 1 - a4 connecting plate 2
M2*12 screw 4pcs
== wing nut 4pcs 1 2-13 - Screen baffle plate 1
Spring 4pcs
1-7-8 l M3*25 screw 3pcs 1 2-14 i Z axis motor support Plate 4
= o ]
1-8 Three parts below in this bag 1 2-15 p 8GB TF card and card reader 1

‘Y

Page 3 of 6




ltem Picture Name QTY|Check

1-8-1 Wire 70CM 1
Limit switch A 20CM

1-8-2 Limit switch B 55CM 3
Limit switch C 70CM

1-8-3 Pillar washer M3*7  4pcs 3
Pillar washer M3*15 4pcs

1-9 Three parts below in this bag 1
1-9-1 3mm*130mm Screwdriver 1
|

Hex wrench M1.5
Hex wrench M2

1-9-2 Hex wrench M2.5 4
Hex wrench M3

=03 I Open spanner 1

[tem

Page 4 of 6

Picture Name QTY|Check
L. Bottom support plate 1
m Top support plate 1
el |Back plate 1
n Front plate 1
% Support plate lock plate 2

u Z axis motor fixed plate 2

& Y axis motor fixed plate 1




ltem Picture Name QTY|Check| Item Picture Name QTY|Check
1-10 Four parts below in this bag 1 Extruder 1
1-10-1 4.5M Winding pipe 1 X axis motor 1
1-10-2 ; g Belting 10 Y axis motor 1
1-10-3 R clip 3 Z axis motor 2
1-10-4 Locating piece 2 Linear bearing 7

Page b of 6




ltem Picture Name QTY|Check| Item Picture Name QTY|Check
Guide rod 436mm 2pcs
1-11 LCD 2004 screen 1 Guide rod 380mm 4pcs 6
§ xotor }%ne iggﬁ T type lead screw M8*345mm
otor line
2 Th
1-12 Left Z Motor line  40CM 5 pcs Threaded rod 5
. . M8*400mm 2pcs Threaded
Right Z Motor line 90CM rod  M8*150mm  1pcs
Extruder Motor line  90CM P
1-13 &= Heat bed line 90CH 1 Power Supply 1

Page 6 of 6




